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dmeov®o (100 bd x 20 LA x 8 1A ) gs0mEEs
CurbStone ( 100 cm x 20 cm x 8 cm ) Test
0593390l dmbsggdgdo
Customer Data
Bodndol Mam@gbmds 2 Lagegero Bodmdol bmdgdo 83 200/200 /80
Quantity of samples Size of test samples , mm
a59mzcol Bgogagdo
Test Results
Bodmdols #
Sample 1 2
39030l MsGomo
Test Day 2.5.2023 2.5.2023
60880l bbemgsbgds , mg
Sample age , day 28 + 28 +
398mE@ol babyMadmogmds , 0 33 31
Duration of test , sec
Bodwydols Bmdgdo , 80
H 80 80
Bodwmdobl Gmbs , 33
Concrete welght , ke 3.475 3.477
Geagmenmdomo fmbs , 3p/8°
Density weight , kg/m? 1.09 1.09
8623930 @GZOOMGS , 36
Load of destruction , kN 453.7 4419
Lod®3oey 370835%g . R, 8a3s
Strength on compression , R , Mpa 30.66 25.86
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Block average strength R =30.26 MPa
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CUSTOMER ! "d0930" DATE : 5/2/2023
CUSTOMER I dMfAsdmfing RAPOR NO P #H2 [ #1
ADRESS 1 ! mAbjzn, 33080 LegmmznBlLgjdnl 4. 6 STANDARD :
ADRESS 2 : RESERVE 1 :
BLOCK TYPE ! dmfAonw@An 100 LA x 20 LB x 8 L3 RESERVE 2 :
RESERVE 3 :
T.NO |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY  |FORCE STRENGTH
mm mm mm g gfcm3 t1 2 day kN N/mm2
1 f200 200 80 3475 1.09 15.3.2023 2.5.2023 28+ 453.70 30.66
2 [200 200 80 3477 1.09 15.3.2023 2.5.2023 28+ 441.90 29.86
3
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 30
960 24
720 18
480 - 12
240 7 6
D2
0 B2-e 0
0 60 120 180 240 300
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Renat Begishev
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